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Fig. 1. Synchrotron X-ray diffraction patterns of NaogMnogTio20> and NaMngoMgo.0sTig.050>.
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Fig. 2. Charge/discharge curves of NapsMnosTiop202 and NaMngoMgoosTioosO2 at a rate of 10 mA h g
Electrochemical properties of samples were examined after ball milling with 10 wt% acetylene black.
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